SPORTON LAB.

FCC RF Test Report

Report No. : FG811821-07B

LTE Band 4

Lowest Channel / 15MHz / 64QAM

Lowest Channel / 20MHz / 64QAM

3 pectrum 2
Ref Level 30.00 cbm  Offset 12,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,60 d& = RBW 1 MHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dé SWT  57ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 16.19 dBm) ™M1[1] 17.40 dBm)
0 " 1.7215760 GHz - 1.7140060 GHz
_ O:“F 13.426575427 MHz __OmeBw. 18.461538462 MHz
1wd F\ A 1Y ) LY L o »
od H 0 d fi T
|
10 df 10 d / v
2 / 20l -/
20d (N P 20dem T~ = i S
A AT STONNA S
e 530
40 df -40 di
50 df 50 d
-6 df -60 di
CF 1.7175 GHz 1001 pts Span 40,0 MHz CF 1.72 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML f 1721576 GHz 16.19 dam ML 1.714006 GHz 17.40 dBm
T 1 17107867 GHz 9.39 dBm Oce Bw 13.426573427 MHz TL L 1.7107293 GHz 10.67 dBm Oce Bw 18.461536462 MHz
T2 1 17242133 GHz 8.81 dam T2 1 1.7291908 GHz 10.07 dam
L U J wa L JU J L]
ectrum pectrum 2
Ref Level 30.00 cbm  Offset 12,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,60 d& = RBW 1 MHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dé SWT  57ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 14.11 dBm) ™M1[1] 17.00 dBm)
- 1.7339390 GHz| - 1.7275850 GHz
T oce Bw 13.426579427 MHz - N S 18.901698302 MHz
; £ N VNN P A ) i -
10 - 10
! | /
od 0 d
[ f
-1 d L - 10 di .
J ! ]
20 d r - 20 di ——
e e, ——t
a0 gl 20t
dRmry
4%
-40 ds -40 di
50 df 50 d
60 d -60 di
CF 1.7925 GHz 1001 pts Span 40,0 MHz CF 17925 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML f 1,733939 GHz 14,11 dam ML 1727585 GHz 17.00 dem
T 1 17257867 GHz 9.69 dBm Oce Bw 13.426573427 MHz TL L 17233492 GHz 10.98 dBm Oce Bw 18.301696302 MHz
T2 1 1,7392133 GHz 9.36 dam T2 1 1.7416508 GHz 11.02 dom
— —

L I

L U

Highest Channel / 15MHz / 64QAM

Highest Channel / 20MHz / 64QAM

Spectrum Spectrum
Ref Level 30.00 dém  Offset 12,90 dBé & RBW 300 kHz Ref Level 20,00 dém  Offset 12.50 db & RBW 1 MHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT I Att 30de  SWT 57z @ VBW 3 MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 14.80 dBm| mili]
1.7444730 GHz
e 3 Oce B 13.306603397 MHz & : 1B.421578422 MHz
Lform r — -
10d - S ot o AN VN 10 d -
P i \
0 od +
I ]
BUE! -10d
! L \_ -
204 _ | 20 dorpmd - —~ —
o 7 P ~—
o S R A
L3 dém e - 30
-40d -40 d
50 df -50 di
-60 df -60 di
CF 1.7475 GHz 1001 pts Span 30.0 MHz CF 1,745 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value | ¥-value | _Function | Function Result
ML 1 1744473 GHz 14.80 dBm ML 1.750275 GHz 17.34 dBm
T1 1 1.7408167 GHz 8.59 dBm oce Bw 13.396603397 MHz T1 1 1.7358492 GHz 10.32 dBm oce Bw 18.421578422 MHz
T2 1 17542133 GHz 9.50 dBm T2 1 1.7542707 GHz 10.74 dBm

L )i

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A4-24 of 58




SPORTON LAB.

FCC RF Test Report

Report No. : FG811821-07B

Conducted Band Edge

LTE Band 4/ 1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

o
Spectrum x| spe n 7
Ref Level 30.00 dBm  Offset 12,90 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 12.90 dB Mode Autg Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPwr
Limit ¢heck PAES | SrURIBTE GHaEKARS
q 3 3 DABS Li sPURLOUIS INE_ABS PASS
20 ghine _FPURIOUS_LINE_ABS PABS I_\ 20 dimE (l\ g
10 dem {l \ 10 dém I \
ode f } 0 dem [ .‘
-10 d8m - -10 dBm
SFURIGUS . INE_ABS ) /
20 dem 20 dem T
-30 dBm -30 dBm
-40 dem i pe? 4 | ~40 o e =
S — — AR e g
-50 d8m ‘./'“"' i S v
-60 dém 50 derm
Start 1.7 GHz 3003 pts Stop 1.712 GHz |||['Start 1.753 GHz 3003 pts Stop 1.765 GHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs imit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.700 Gz 1.709 GHz 1.000 MHz 1.70899 GHz -34.31 dém -21.31 d& 1.753 GHz 1.755 Ghz 100.000 kHz 175475 GHz 20.84 dBm -9.16 dB
1.709 GHz 1.710 GHz 20.000 kiz 1.71000 GHz -32.82 dm -19.82 8 1.755 GHz 1.756 GHz 20,000 kHz 175501 GHz -30.69 dBm -17.69 dB
1,710 GHz 1.712 GHz 100,000 kHz 171022 GHz 20.90 dem -9.10 d& 1.766 CHz 1765 GH2 1.00D Mz 175800 GHz 34 .43 dBm o143 B
]—v T = —
J1 £
Date: 23 2018 09:52:39 Date:
Lowest Band Edge / Full RB Highest Band Edge /Full RB
{ ‘J o
Spectrum :%:‘ Sp n 7
Ref Level 30.00 dBm  Offset 12,90 d& Mode Auto Sweep Ref Level 30.00 dém  Offset 12.90 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHE GHEEKARS_ PARS
d 3 3 PARS Line _$PURIOUS_LINE_ABS PAS!
20 UIBIF;‘IH PURIOUS INE_ABS F 20 GBH‘.‘P S
A
10 dém [f i 10 dBmy ”‘\
0 de / \ 0 dBm \
-10 dBm ! -10 dgm :
SPURIOUS_LINE_ABS l \
20 dem 20 dbm :
-30 dBm MM w*w' 30 gBm M: ]
40 dém [ "NWW 'l 40 dBm LA E S
O I— S N"f \ ST ST j
-50 dam -50 dem
=60 cBm; -60 dem:
Start 1.7 GHz 3003 pts Stop 1.712 GHz Start 1.753 GHz 3003 pts Stop 1.765 GHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Frequency Pawer Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs |  aLimit
1.700 GHz 1.700 GHz 1.000 MHz 1.70892 GHz -27.48 dém -14.49 dB 1.753 Ghz 1.755 Ghz 100.000 kHz 1.75392 GHz 13.12 dBm -16.88 dB
1.709 GHz 1.710 GHz 20.000 kHz 1.70999 GHa -37.42 dém -24.42 d8 1.755 GHz 1.756 GHz 20,000 kHz 1.75508 Gz -37.57 dBm -24.57 dB
1,710 GHz 1.712 GHz 100,000 kHz 171033 GHz 12.02 dBm -17.08 d& 1.766 CHz 1765 GH2 1.00D Mz 175800 GHz 5332 dBm Zi0.92 B
]—v T ; —
J1 £
Date:r 23 2018 09:54:57
SPORTON INTERNATIONAL INC. Page Number 1 A4-25 of 58

TEL : 886-3-327-3456
FAX . 886-3-328-4978




SPORTON LAB.

FCC RF Test Report

Report No. : FG811821-07B

LTE Band 4/ 1.4MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 12.90 dB Mode Auto Sweep

SGL Count 100/100

Ref Level 30,00 dém  Offset 12,90 de

Mode Auto Sweep

@1 AvgPwr (@1 fvgPwr
Limit §heck PAES | SPURIGUE CHEKABS PABS
s . x ABS Lt SPURIOUS, INE_ABS PAES
20 dIBIﬁr‘IH PURIOUS_) INE_ABS PABS ZDUB;'::P S
ﬂ f’-\
10 dBm f |\ 10dBm ( \
0de l 0 dem } 1
-10 dem, -10 dem
SPURIGUS. INE_AB5 | [
-20 dem -20 dom—
30 dom v -30 dBm ‘*"
-40 dem M“"‘""“M r L -40 dg \. [l e
o S e e i " ‘V‘W“ Bt bt
-50 dam Maf) diim
v ¥
-0 dBm -60 dem
Start 1.7 GHz 3003 pts Stop 1.712 GHz |||['Start 1.753 GHz 3003 pts Stop 1.765 GHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
___Range Law Range Up REBW Freguency Power Abs AL Rangelow | Rangeup | REW | Frequency |  Powerabs | ALimit
1.700 Gz 1.709 GHz 1.000 MHz 1.70895 GHz -32.48 dBm -19.48 d& 1.753 GHz 1.755 Ghz 100.000 kHz 1.75478 GHz 20.37 dBm -9.63 db
1.709 GHz 1.710 GHz 20.000 kHz 1.70589 GHz ~27.74 dbm “14.74.d8 1.755 GHz 1.756 GHz 20,000 kHz 1.75501 GHz -31.42 dBm -18.42 dB
1.710 GHz 1.712 GHz 100,000 kHz 1.71026 GHz 19.80 dem | -10.20 1.756 GHz 1765 GH2 1,000 Mz 75607 CHe 3575 dbm 2573 db,
)i J [ i
B.2018 09:

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ﬁ I m
£ ctrum S um v
Ref Level 30.00 dBm  Offset 12,90 d& Mode Auto Sweep Ref Level 30.00 dém  Offset 12.90 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGIE CLiNEKARS_ PARS
d 3 3 PARS Line _$PURIOUS_LINE_ABS PAS!
20 UIBIFF‘IH PURIOUS INE_ABS F 20 GBH‘.‘P S
L3
10 dBm ; P 10 demp
‘ |
odB / ! 0 deBm
-10 d8m | \ -10 dgm 1
SPURIOUS_LINE_ABS ‘ | 1
-20 dem T 1 -20 dpm o
iy
.30 dBm M T dtien {Ph Loy
40 dem e L ﬂ o -40 dBm M\"“‘m [t o
s Y :
— PP —— f W R o ot n ey Aot st ety
-50 dam -50 dem
£ cam -60 dem:
Start 1.7 GHz 3003 pts Stop 1.712 GHz ||| Start 1.753 GHz 3003 pts Stop 1.765 GHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs Rangelow | Range Up RBW | Freguency |  Powerabs | ALimit
1.700 Gz 1.709 GHz 1.000 MHz 1.70881 GHz -24.33 dém 1.33 d& 1.753 GHz 1.755 Ghz 100.000 kHz 175435 GHz 12.57 dBm -17.43 dB
1.709 GHz 1.710 GHz 20.000 kiz 1.70955 GHz -37.74 dém -24.74 8 1.755 GHz 1.756 GHz 20,000 kHz 175505 GHz -34.80 dBm -21.90 dB
1.710 GHz 1.712 GHz 100.000 kHz 1.71097 GHz 12.12 dém -17.88 dB 1.766 CHz 1765 GH2 1.000 MHz 175852 GHz 02 85 dBm 563 B
]—v T ; —
J1 £
09:56:06 018
SPORTON INTERNATIONAL INC. Page Number 1 A4-26 of 58

TEL : 886-3-327-3456
FAX . 886-3-328-4978



SPORTON LAB.

FCC RF Test Report

Report No. : FG811821-07B

LTE Band 4/ 1.4MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum

Ref Level 30.00 dBm  Offset 12.90 dB Mode Auto Sweep

SGL Count 100/100

Sp

Ref Level 30,00 dém  Offset 12,90 de
SGL Count 100/100

Mode Auto Sweep

@1 AvaPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE GHEEKARS PABS
q 3 3 DABS Li SPURIOUS, INE_ABS PASS
20 UIBIFF‘IH PURIOUS INE_ABS PABS ZDUB;'::P fw S
i N
10 dem | \ 10 dém f \
ode FI 1 0 dem ’ L\
-10 d8m - -10 dBm
SPURIGUS. LINE 85 ‘. \l }
20 dem l H‘“ 20 dem ,f
-30 dBm -30 dBm
i
, IVa™ v RN
40 derm — 7 ‘- 40 degfl o
— et T / w W( N st s e
50 dBm ¥ dem
4 ~
-60 dém 50 derm
Start 1.7 GHz 3003 pts Stop 1.712 GHz |||['Start 1.753 GHz 3003 pts Stop 1.765 GHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
__Range Low Range Up REBW Freguency Power Abs Rangelow | Rangeup | REW | Freguency | Powerabs | ALimit
1.700 GHz 1.700 GHz 1.000 MHz 1.70897 GHz -33.27 dém 1.753 Ghz 1.755 Ghz 100.000 kHz 1.75472 GHz 19.01 dem -10.09 d&
1.709 GHz 1.710 GHz 20.000 kiz 1.70998 GHz -29.01 dém 1.755 GHz 1.756 GHz 20,000 kHz 175500 GHz -28.32 dBm -15.32 dB
1.710 GHz 1712 GHz 100.000 kHz 171024 GHz 20.24 dem 1.756 GHz 1.765 GHz 1,000 MHz 1.75601 GHz -32.01 dBm -15.01 dB
. —
Il 1 i
Pats Date
Lowest Band Edge / Full RB Highest Band Edge / Full RB
o
Spectrum (| spe n v
Ref Level 30.00 dBm  Offset 12,90 d& Mode Auto Sweep Ref Level 30.00 dém  Offset 12.90 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHE GHEEKARS_ PARS
d 3 3 PARS Line _$PURIOUS_LINE_ABS PAS!
20 UIBIFF‘IH PURIOUS INE_ABS F 20 GBH‘.‘P S
" )
10 dBm f L Y 10 dBmy \
ods { - 0 dems 1
-10 dBm 1 \1 -10 ddm |
SPURIOUS_LINE_ABS J l \
20 dem \ 20 dim } o
-30 dBm " "’Wﬂ;. - N, s
A L -
-40 dBm W mW“ M g 40 dBm e, Viesi s
—_— sgossmatpttr A Lﬂ"" gy — o]
-50 dam -50 dem
=60 cBm; -60 dem:
Start 1.7 GHz 3003 pts Stop 1.712 GHz Start 1.753 GHz 3003 pts Stop 1.765 GHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
1.700 GHz 1.700 GHz 1.000 MHz 170886 GHz -25.77 dém -12.77 d8 1.753 Ghz 1.755 Ghz 100.000 kHz 1.75400 GHz 12.54 dBm -17.46 dB
1.709 GHz 1.710 GHz 20.000 kiz 1.70998 GHz -38.71 dBm 257108 1.755 GHz 1.756 GHz 20,000 kHz 175503 GHz -34.42 dBm -21.42 dB
1,710 GHz 1.712 GHz 100,000 kHz 1,71058 GHz 12.40 dBm -17.60 d& 1.766 CHz 1768 GH2 1.00D Mz 175601 CHe 22.96 dBm 526 dn
]—v T ; —
1 i
Date:r 23 11:04:2, Date:
SPORTON INTERNATIONAL INC. Page Number 1 A4-27 of 58

TEL : 886-3-327-3456
FAX . 886-3-328-4978



SPORTON LAB.

FCC RF Test Report

Report No. : FG811821-07B

LTE Band 4/ 3MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

Spectrum

Ref Level 30.00 dBm  Offset 12.90 dB Mode Auto Sweep

SGL Count 100/100

Sp

Ref Level 30,00 dém  Offset 12,90 de
SGL Count 100/100

Mode Auto Sweep

@1 AvoPwr (@1 vgPwr
Limit §heck PABS | SPURIGNE CHNEKABS PABS
q 3 3 D ABS Li SPURIOUS, NE_ABS. PASS
20 UIBIFF‘IH PURIOUS INE_ABS PABS ‘\ 20 ﬂB;':i‘P i\ S
|
10 dBm !/ 10 dBm I‘
ode ‘ \ 0dem { l
-10 dBm -10 dBm :
B ]
-20 dem { \ -20 dem ’/
-30 dBm -30 dBm e
; b M"'W / VLl“ 2 L\ A InN ‘qh M'\ oo !
40 dem P g g dBm—p - . ,
A p—— i o d I B N -
-50 dBm W ¥y ,50.‘%\#“
-60 dBm -60 dem
Start 1.7 GHz 3003 pts Stop 1.713 GHz Start 1.752 GHz 3003 pts Stop 1.765 GHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
1,700 GHz 1.709 GHz 1.000 MHz 1.70897 GHz -34.09 d&m -21.09 dé 1.752 GHz 1.755 GHz 100.000 kHz 1.75478 GHz 21.43 dem -8.57 db
1.709 GHz 1.710 GHz 30.000 kHz 1.71000 GHz -20.72 dBm -7.72 dB 1,755 GHe 1756 GHz 30,000 kHz 175500 GH= 18.43 dbm 548 dB
1.710 GHz 1.713 GHz 100.000 kHz 1.71027 GHz 21.01 dBm -8.99 dB 1.756 GHz 1.765 GHz 1,000 MH2 1.75606 GHz 32.06 dBm 10.06 dB
]—v T ; —
1 £
OlaoBzse Date: :18:51
Lowest Band Edge / Full RB Highest Band Edge / Full RB
Spectrum x| Spectrum v
Ref Level 30.00 dBm  Offset 12,90 d& Mode Auto Sweep Ref Level 30.00 dém  Offset 12.90 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGIECLiNEKARS_ PARS
9 5 5 hakS Line _$PURIOUS_LINE_ABS. PAS
20 UIBIFF‘IH PURIOUS INE_ABS F 20 UBH‘n‘P S
10 dBm 1
= Y %Wv\\
0de }J | dBm: t
-10 dam ' -10 dBm !
SPURIOUS_LINE_ABS |‘ \
-20 dem -20 dBm
N, b [t
-30 dBm ‘WW"”M -30 dem i, e i ST~
B s i . | .
-40 dBm -40 dBm h v
MW wv"‘ _—
-50 dam -50 dem
-60 dBm -60 dem
Start 1.7 GHz 3003 pts Stop 1.713 GHz Start 1.752 GHz 3003 pts StD_E .765 GHz
Spurious E“"i“iﬂ'i‘; | | | Spurious Emissions
___Range Law Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency Power Abs | ALimit
1,700 GHz 1.709 GHz 1.000 MHz 1.70887 GHz -25.96 d&m -12.96 d& 1.752 GHz 1.755 GHz 100.000 kHz 1.75410 GHz 9.46 dBm -20.54 dB
1.709 GHz 1710 GHz 30.000 kkz 1.71000 GHz -25.87 dbm -12.87 8 1.755 GHz 1.756 GHz 30.000 kHz 1.75500 GHz -25.96 dBm -12,96 dB
1.710 GHz 1.713 GHz 100.000 kHz 1.71166 GHz 9.34 dBm -20.66 dB 1.756 GHz 1.765 GHz 1,000 MH2 1.75645 GHz 55,67 dBm C12.67 dB
]—v T ; —
1 £
Date:r 22 01:11:15 Date:
SPORTON INTERNATIONAL INC. Page Number 1 A4-28 of 58

TEL : 886-3-327-3456
FAX . 886-3-328-4978



SPORTON LAB.

FCC RF Test Report

Report No. : FG811821-07B

LTE Band 4/ 3MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge /1 RB

Spectrum

Ref Level 30.00 dBm  Offset 12.90 dB Mode Auto Sweep

Sp

Ref Level 30.00 dém Offset 12,90 dg Mode Auto Sweep

SGL Count 100/100

SGL Count 100/100
@1 AvoPwr (@1 vgPwr
Limit §heck PABS | SPURIGNE CHNEKABS PABS
q 3 3 D ABS Li SPURIOUS, NE_ABS. PASS
20 UIBIFF‘IH PURIOUS INE_ABS PABS [- ZDUB;':i‘P a S
10 dBm f 10 dém ‘
|
0de I' \ 0dem f -
-10 d&m -10 dBm
-20 dem ] \ -20 dem 7
-30 dBm v -30 dBm 4
40 dBm ~ NﬂJT / ‘Mn A dBm ﬂ M TK
‘ i — Lz f e ~ S ——
—~ - ] ]
-50 dém \'V"w.g"lnr . u-«rﬁJ
-60 dBm -60 dem
Start 1.7 GHz 3003 pts Stop 1.713 GHz Start 1.752 GHz 3003 pts Stop 1.765 GHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
1.700 GHz 1.700 GHz 1.000 MHz 170900 GHz -31.66 dém -18.66 dé 1.752 GHz 1.755 GHz 100.000 kHz 1.75476 GHz 20.69 dBm -5.31 dB
1.709 GHz 1710 GHz 30.000 kkz 1.71000 GHz -15.71 dém “6.71d8 1.755 GHz 1.756 GHz 30.000 kHz 1.75500 GHz -17.32 dBm -4.32 dB
1.710 GHz 1.713 GHz 100.000 kHz 1.71024 GHz 20.71 dBm s 1.756 GHz 1.765 GHz 1,000 MH2 1.75601 GHz 34.27 dBm 21.27 dB
Y —
i [ | N ™)
Date 2018 01:10:08& Date:
Lowest Band Edge / Full RB Highest Band Edge / Full RB
Spectrum x| Spectrum u%’:
Ref Level 30.00 dBm  Offset 12,90 d& Mode Auto Sweep Ref Level 30.00 dém  Offset 12.90 dB Mode Auto Sweep
SGL Count 100/100 ESGL Count 100,100
@1 AvgPwr (@1 AvoPwr
Limit §heck PARS | SPURIGIECLiNEKARS_ PARS
9 5 5 hakS Line _$PURIOUS_LINE_ABS. PAS:
20 UIBIFF‘IH PURIOUS INE_ABS F 20 C‘BH‘n‘P S
10 dBm 10 dgm,
m ’MWW ’,M*»-M‘-M 1\
ode /' ] dem -
-10 dam I -10 dBm E
SPURIOUS_LINE_ABS J l
-20 dem -20 dBm e
30 dem i A l -30 dey L e e
' [T " S
40 dom e it OO
) A PP L 40 dem —
-50 dam -50 dem
-60 dBm -60 dem
Start 1.7 GHz 3003 pts Stop 1.713 GHz Start 1.752 GHz 3003 pts StD_E .765 GHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Law Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.700 GHz 1.700 GHz 1.000 MHz 170850 GHz -24.57 dém -11.57 dé 1.752 GHz 1.755 GHz 100.000 kHz 1.75423 GHz 9.28 dBm -20.72 dB
1.709 GHz 1710 GHz 30.000 kkz 1.71000 GHz -28.24 dm -15.24 8 1.755 GHz 1.756 GHz 30.000 kHz 175501 GHz -27.35 dBm -14.35 dB
1.710 GHz 1.713 GHz 100.000 kHz 1.71078 GHz .84 dBm 2L de 1.756 GHz 1.765 GHz 1,000 MH2 175611 GHz 52.50 dBm ~g.20 da
Y —
i X N ™
Date: 22 01:12:24 Date:
SPORTON INTERNATIONAL INC. Page Number 1 A4-29 of 58

TEL : 886-3-327-3456
FAX . 886-3-328-4978



SPORTON LAB.

FCC RF Test Report Report No. : FG811821-07B

LTE Band 4 / 3MHz / 64QAM

Lowest Band Edge /1 RB Highest Band Edge /1 RB
I o
spectrum x| spectrum 7
Ref Level 30.00 dBm  Offset 12,90 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 12.90 dB Mode Autg Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
q 3 3 DABS Li SPURIOUS, INE_ABS PASS
20 UIBIF;‘IH PURIOUS INE_ABS PABS ZDUB;':i‘P S
10 dem 10 dém \l
0de 0dem ] i
-10 derm -10 dBm
SPURIOUS_LINE ABS H'
20 dem 20 dem }
-30 dBm -30 dBm Pj.'l ‘\
-40 dem RF — ity ."’M -4p dBm M‘\w ~ —
B R T g g TN T g w—
-50 dBm SOt
-60 dém 50 derm
Start 1.7 GHz 3003 pts Stop 1.713 GHz |||['Start 1.752 GHz 3003 pts Stop 1.765 GHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs AL Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.700 GHz 1.700 GHz 1.000 MHz 1.70899 GHz -32.00 dém -20.00 d& 1.752 Ghz 1.755 Ghz 100.000 kHz 1.75476 GHz 19.09 dBm -10.01 d&
1.709 GHz 1.710 GHz 30.000 kiz 1.70995 GHz -18.96 dm -5.56 d8 1.755 GHz 1.756 GHz 30,000 kHz 175501 GHz -18.94 dBm -5.94 db
1,710 GHz 1.713 GHz 100,000 kHz 171022 GHz 1992 dem | -10.08 d 1.766 CHz 1765 GH2 1.00D Mz 175801 GHz 32.96 dBm Sic9n B
i ] [ i
0:z
Lowest Band Edge / Full RB Highest Band Edge / Full RB
ﬁ I o
£ strum S um v
Ref Level 30.00 dBm  Offset 12,90 d& Mode Auto Sweep Ref Level 30.00 dém  Offset 12.90 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ PARS
d 3 3 PARS Line _$PURIOUS_LINE_ABS PAS!
20 UIBIF;‘IH PURIOUS INE_ABS F 20 GBH‘.‘P S
10 dém 10 dém
r A i, WWW\.\
0 de { ‘l dem: t
-10 dBm ,f 10 dBm E
SPURIOUS_LINE_ABS ‘ \
20 dem 1 20 dim L
Mwnw
-30 dBm —_—— W -30 dBm LT
;'LNWW T A,
i
sttt paips ,..J/ B o T
-40 dem e T e o -40 dem A
s R
-50 dam -50 dem
=60 cBm; -60 dem:
Start 1.7 GHz 3003 pts Stop 1.713 GHz Start 1.752 GHz 3003 pts Stop 1.765 GHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Pawer Abs Rangelow | Range Up RBW | Freguency | Powerabs | ALimit
1.700 GHz 1.700 GHz 1.000 MHz 170870 GHz -23.14 dem 0.14 d& 1.752 Ghz 1.755 Ghz 100.000 kHz 1.75401 GHz .38 dBm -21.62 dB
1.709 GHz 1.710 GHz 30.000 kiz 1.71000 GHz -29.06 dém -16.06 8 1.755 GHz 1.756 GHz 30,000 kHz 175501 GHz -28.35 dBm -15.35 dB
1,710 GHz 1.713 GHz 100,000 kHz 171150 GHz &.21 dém -21.79 d& 1.766 CHz 1765 GH2 1.00D Mz 175800 GHz 23.42 cBm Zi0-42 B
]—v T ; —
1 i
018
SPORTON INTERNATIONAL INC. Page Number 1 A4-30 of 58

TEL : 886-3-327-3456
FAX . 886-3-328-4978



SPORTON LAB.

FCC RF Test Report

Report No. : FG811821-07B

LTE Band 4/ 5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum

Ref Level 30.00 dBm  Offset 12.90 dB

SGL Count 100/100

Mode Auto Sweep

Sp

SGL Count 100/100

Ref Level 30,00 dém  Offset 12,90 de

Mode Auto Sweep

Date:

@1 AvgPwr (@1 AvgPwr
Limit §heck PABS | SPURIGHE GHEEKABS PABS
20 UIBIFF‘IH EPURIOUS INE_ABS PABS ‘W 20 ﬂh;’:i‘P SPURIOUS_LINE_ABS l\ PASS
|
10 dBm I’ 10 dBm ‘
ode J ‘ 0 dem
. \
-10 dem —r -10 dem i
e By m
-20 dem } L 20 dBm ’!‘ \
-30 dem -30 dBm ‘u;,'
40 dbm. J‘Mm’wl.ﬂm. A J ‘L\l 4 || g N | \ lLr'Mw . b,
S AV S N L I,J“ EAFAY Mﬁ’ W \ WE "v /’ \.W WJ \ — R e e "
-50 dem . A e S0 dem— e
-0 dBm -60 dem
Start 1.7 GHz 3003 pts Stop 1.715 GHz | ||['Start 1.75 GHz 3003 pts Stop 1.765 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Powerabs | Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
1.700 Gz 1.700 GHz 1.000 MHz 170642 GHz -35.67 dem 1.750 Ghz 1.755 Ghz 100.000 kHz 1.75466 GHz 21.32 dbm -5.66 d&
1.709 GHz 1.710 GHz £0.000 kHz 1.71000 GHz ~24.05 dbm 1.755 GHz 1.756 GHz 50,000 kHz 1.75500 GHz -22.44 cBm -9.44 dB
1.710 GHz 1.715 GHz 100.000 kHz 171033 GHz 21.50 dBm 1.756 GHz 1.765 GHz 1.000 MHz 1.75612 GHz -32.16 dBm -13.16 dB
! —
)i i )
Date 2018 01:26:06

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Spe n

Ref Level 30,00 dém  Offset 12,90 dg

Mode Auto Sweep

Ref Level 30.00 dBm  Offset 12.00 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHIE GHEEKARS_ PARS
d 3 3 PARS Line SPURIOUS_LINE_ABS. PAS!
20 UIBIFF‘IH PURIOUS INE_ABS F 20 GBH‘.‘P S
10 dém 10 dBém
ﬁmwww\mwwm P SN D Wv\.\
b / ‘ e i
f ' L
-10 dBm Il 20 dem
SPURIOUS_LINE_ABS / \ \
20 dem T Hill-20 derm A
{ R WO
-30 dBm: A T -30 dBm (o p—— ]
| o [Hebireapen ot
40 dBm o
-50 dam -50 dem
=60 cBm; -60 dem:
Start 1.7 GHz 3003 pts Stop 1.715 GHz }||[Start 1.75 GHz 3003 pts Stop 1.765 GHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.700 GHz 1.700 GHz 1.000 MHz 170897 GHz -24.08 dém -11.08 d& 1.750 Ghz 1.755 Ghz 100.000 kHz 1.75198 GHz 7.18 dbm -22.82 dB
1.709 GHz 1.710 GHz 50.000 kHz 1.70999 GHz -28.74 dém -15.74 8 1.755 GHz 1.756 GHz 50,000 kHz 175500 GHz -28.71 dBm -15.71 dB
1,710 GHz 1.715 GHz 100,000 kHz 171437 GHz 7.16 dem -22.84 dB 1756 CHz 1768 GH2 1.00D Mz 75791 oHe 2710 dBm 14 T B
]'r T ; —
1 i
Date: 22 Date:
SPORTON INTERNATIONAL INC. Page Number 1 A4-31 of 58

TEL : 886-3-327-3456
FAX . 886-3-328-4978



SPORTON LAB.

FCC RF Test Report

Report No. : FG811821-07B

LTE Band 4 / 5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

Spectrum

Ref Level 30.00 dBm  Offset 12.90 dB Mode Auto Sweep

Sp

Ref Level 30,00 dém  Offset 12,90 de
SGL Count 100/100

Mode Auto Sweep

SGL Count 100/100
@1 AvoPwr (@1 vgPwr
Limit $heck BAES | SPURIGNE CHNEKABS PABS
q 3 3 D ABS Li SPURIOUS, INE_ABS PASS
20 UIBIFF‘IH PURIOUS INE_ABS PABS r. 20 ﬂB;':i‘P \ S
10 dBm ,JI 10 dBm \\
ode / 0dem ‘
-10 dém ] H -10 dem f :
-20 dem ] \1 -20 dem f \
-30 dBm & -30 dBm .
40 dom i ettt / N, PAl|| . R i \ Mo, | b -
"~ Y -
% LT I 4 T 70 T N T . S e T
-50 dBm 4 i L
U U || R T
-60 dBm -60 dem:
Start 1.7 GHz 3003 pts Stop 1.715 GHz Start 1.75 GHz 3003 pts Stop 1.765 GHz
Spurious E'“iSSi“'I‘S | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs Rangelow | Rangeup | RBW | Freguency Power Abs | ALimit
1.700 GHz 1.700 GHz 1.000 MHz 1.70896 GHz -32.78 dém -19.78 dé 1.750 GHz 1.755 GHz 100.000 kHz 1.75466 GHz 20.28 dBm -5.72 dB
1.709 GHz 1710 GHz 50.000 khz 1.71000 GHz -21.48 dBm -8.43.d8 1.755 GHz 1.756 GHz 50.000 kHz 1,75500 GHz -22.18 dBm -9.18 d8
1.710 GHz 1.715 GHz 100.000 kHz 1.71034 GHz 21.18 dBm -8.82 d& 1.756 GHz 1.765 GHz 1,000 MH2 1.75604 GHz 32.00 dBm 10.00 dB
]—r T ; —
1 ]
Date 2018 01:27:15 Date:
Lowest Band Edge / Full RB Highest Band Edge / Full RB
m
Spectrum [ see n v
Ref Level 30.00 dBm  Offset 12,90 d& Mode Auto Sweep Ref Level 30.00 dém  Offset 12.90 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGIECLiNEKARS_ PARS
9 5 5 hakS Line _$PURIOUS_LINE_ABS. PAS:
20 UIBIFF‘IH PURIOUS INE_ABS F 20 C!BH?‘P S
10 dBm 10 dBm
IS Caaanatis SR Y A by o
0ds { -‘ dem '\
-10 d8m ‘ | 10 dBm
SPURIOUS_LINE_ABS } \ \
-20 dem i 20 dBm :
Lyafptiner= f \ ki
-30 dBm e -30 dem
-.«MM“M‘""W e TR
40 dem
-50 dam -50 dem
-60 dBm -60 dem:
Start 1.7 GHz 3003 pts Stop 1.715 GHz J|[Start 1.75 GHz 3003 pts Stop 1.765 GHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Law Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.700 GHz 1.700 GHz 1.000 MHz 1.70893 GHz -26.11 dém -12.11 dé 1.750 GHz 1.755 GHz 100.000 kHz 1.75156 GHz .39 dBm -23.61 dB
1.709 GHz 1710 GHz 50.000 khz 1.71000 GHz -31.03 dém -18.03 8 1.755 GHz 1.756 GHz 50.000 kHz 1.75500 GHz -31.85 dBm -18.85 dB
1.710 GHz 1.715 GHz 100.000 kHz 1.71347 GHz 6.48 dBm -23.52 dB 1.756 GHz 1.765 GHz 1,000 MH2 175616 GHz -54.35 dBm C1L.35 dB
T - —
i X N ™
Date: 22 Date:
SPORTON INTERNATIONAL INC. Page Number 1 A4-32 of 58

TEL : 886-3-327-3456
FAX . 886-3-328-4978



SPORTON LAB.

FCC RF Test Report

Report No. : FG811821-07B

LTE Band 4 / 5MHz / 64QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

Spectrum

Ref Level 30.00 dBm  Offset 12.90 dB Mode Auto Sweep

SGL Count 100/100

Sp

Ref Level 30,00 dém  Offset 12,90 de
SGL Count 100/100

Mode Auto Sweep

@1 AvaPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
q 3 3 DABS Li SPURIOUS, INE_ABS PASS
20 dIBIﬁr‘IH PURIOUS INE_ABS PABS . ZDUB;':i‘P \ S
10 dem }Jl 10 dém \
ode 1 0 dem t
-10 derm — -10 dBm -
SPURIGUS. LINE 85 il f |
20 dem } \ 20 dem J\
-30 dBm \1 -30 dBm /I/
40 dBM— b s Wﬁ’"""L / " A |[[ 40 cem {JM \ \'M,g . ol <
"k, ] ”
- [N RN R / M r{ﬂ\ J r’\\ " - NN R— ]
50 dBm ¥t T ff}‘.ﬂww o
RO PO N
-60 dém 50 derm
Start 1.7 GHz 3003 pts Stop 1.715 GHz ||[I'Start 1.75 GHz 3003 pts Stop 1.765 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Powerabs | Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
1.700 GHz 1.700 GHz 1.000 MHz 170891 GHz -35.31 dém 1.750 Ghz 1.755 Ghz 100.000 kHz 1.75466 GHz 20.08 dBrm -0.02 d&
1.709 GHz 1.710 GHz 50.000 kHz 1.71000 GHz -24.74 dBm 1.755 GHz 1.756 GHz 50,000 kHz 175500 GHz -23.21 dBm -10.21 dB
1.710 GHz 1.715 GHz 100.000 kHz 171034 GHz 20.29 dem 1.756 GHz 1.765 GHz 1,000 MHz 1.75604 GHz -32.91 dBm -15.51 dB
. —
I 1 i
Date: 2 2018 10:2B:49 Date 3:47
Lowest Band Edge / Full RB Highest Band Edge / Full RB
o
Spectrum (| spe n v
Ref Level 30.00 dBm  Offset 12.90 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 12.90 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHIE GHEEKARS_ PARS
d 3 3 PABS Line SPURIOUS_LINE_ABS. PAS!
20 dIBIﬁr‘IH PURIOUS INE_ABS F 20 GBH‘.‘P S
10 dem 10 dem
| gt S DS IS
ode F 1 u(;;m '\
10 dem ’ ! 10 dem
20 dBm ] 20 dBm i
30 dBm it / 30 dem | i (TN ot
e ettt )
—— ‘..J
-40 dg ottt 40 dBm e
-50 dem 50 dem
-0 dem 50 dBm
Start 1.7 GHz 3003 pts Stop 1.715 GHz | (|Start 175 GHz 3003 pts Stop 1.765 Gz
[Bpurious E'“issi"'i'; | | | Spurious Emissions
Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | Rangeup | RBW | Freguency PowerAbs | ALimit
1.700 GHz 1.708 GHz 1.000 MHz 170857 GHz -23.30 dBm -10.30 d 1.750 Ghz 1.755 Ghz 100.000 kHz 1.75130 GHz .32 dBm -23.68 dB
1.700 GHz 1.710 GHz 50.000 kHz 1.71000 GHz -30.82 dém -i7.62 d8 1.755 GHz 1.756 GHz 50,000 kHz 175501 GHz -32.18 dBm -19.18 dB
1,710 GHz 1,715 GHz 100,000 kHz 171332 GHz £.30 dBm -23.70 d& 1758 GHe T 76E ore 1,000 Mz 7602 chs 54 22 dbm 1152 d8
Y —
)i [ il '
Date: 23 Date:
SPORTON INTERNATIONAL INC. Page Number 1 A4-33 of 58

TEL : 886-3-327-3456
FAX . 886-3-328-4978



SPORTON LAB.

FCC RF Test Report

Report No. : FG811821-07B

LTE Band 4 / 10MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 12.90 dB Mode Auto Sweep

Sp

Ref Level 20,00 dém  Offset 12,90 db
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr (@1 vgPwr
Limit Gheck PAES | SPURISHIE CGHEEKARS_ PARS
20 ghine _FPURIOUS }INE_ABS PABS . 20 chine _§PURIOUS ) INE_ABS PABS }_\
10 dem {{\\ 10 dém 1
ode ] \ 0 dem } |k
-10 d&m + -10 dBm r T
SPURIOUS_LINE_ABS } \ r’ |
20 dem [ - 20 dem —
\
-30 dBm ‘\1'\ -30 dBm [
-40 de| 4 Eﬁdam | (‘f \ il o
f 7
T Ve —— / ] /\\ . (\\ F,%\ I,t\ I ww Moo | N
-50 dBm " k" L A /] 50 4em N / 4 ‘“,'j X
(VY PRV Y 1 WS IO Y e e T
-60 dBm -60 dem
Start 1.7 GHz 3003 pts Stop 1.72 GHz Start 1.745 GHz 3003 pts Stop 1.765 GHz
purious E'“iSSi“TS | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1,700 GHz 1.709 GHz 1.000 MHz 1,70392 GHz -38.82 dBm -25.82 d8 1.745 GHz 1.755 GHz 100.000 kHz 1.75439 GHz 21.00 dém -9.00 dB
1.709 GHz 1710 GHz 100.000 kHz 1.70999 GHz -32.41 dém -19.41 08 1.755 GHz 1.756 GHz 100.000 kHz 1.75500 GHz -31.42 dBm -18.42 dB
1,710 GHz 1.720 GHz 100,000 kHz 1.71058 GHz 21.20dem | ____-8.80 de 1.766 CHz 1765 GH2 1.000 MH2 1.75603 GHz 36.41 cBm —23.41 dB
] J (] j >
Date: 53:07
Lowest Band Edge / Full RB Highest Band Edge / Full RB
o
Spectrum =[] Spe n v
Ref Level 30.00 dBm  Offset 12,90 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 12.90 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGIECLiNEKARS_ PARS
3 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghine _FPURIOUS }INE_ABS P 20 dhine S
10 dBm 10 dBm
e s s ot e p PN o Fonp W g
0 dB {f 0 fem 1
-10 d8m \ -10 dem -
SPURIOUS_LINE_ABS l \ ]
20 dem i = |[|-#0 e r
-30 dem T 30 dem Foureen
m -40 dem
-50 dam -50 dem
-60 dBm -60 dem
Start 1.7 GHz 3003 pts Stop 1.72 GHz_| ||Start 1.745 GHz 3003 pts Stop 1.765 GHz
purious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1,700 GHz 1.709 GHz 1.000 MHz 1,70900 GHz -24.51 dBm -11.51 d8 1.745 GHz 1.755 GHz 100.000 kHz 1.75220 GHz 4.30 dBm -25.70 dB
1.709 GHz 1710 GHz 100.000 kHz 1.7099 GHz -28.44 dBm -15.44 08 1.755 GHz 1.756 GHz 100.000 kHz 1.75500 GHz -30.68 dBm -17.68 dB
1,710 GHz 1.720 GHz 100,000 kHz 171641 GHz 436 dem 2554 d& 1.766 CHz 1765 GH2 1.000 MH2 1.75601 GHz -28.05 dBm -15.05 dB
) J v j >
Date: 22.FEB.2018 01:45:32 Date: B.2018
SPORTON INTERNATIONAL INC. Page Number 1 A4-34 of 58

TEL : 886-3-327-3456
FAX . 886-3-328-4978



SPORTON LAB.

FCC RF Test Report

Report No. : FG811821-07B

LTE Band 4/ 10MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum

Ref Level 30.00 dBm  Offset 12.90 dB

SGL Count 100/100

Mode Auto Sweep

Sp

SGL Count 100/100

Ref Level 20,00 dém  Offset 12,90 db

Mode Auto Sweep

@1 AvgPwr (@1 vgPwr
Limit $heck BAES | SPURIGNE CHNEKABS PABS
. . x ABS Li SPURIOUS, INE_ABS PAS
20 ghilie ~FPURIOUS_LINE_ABS PABS 20bine s
1 P
10 dBm ﬂ 10 dBm i \
0 de ’{ \H 0dem #‘ \
-10 d&m -10 dBm [
-20 dém f “\ -20 dém f }I
]‘IM -30 dBm |
uwmﬁl ) i -4fdBm i af/ - 7T 7
S AR A | 18| AN P G\ s ol e
Civy 0 1450 bem L
R P T Y, \,_.,,J I ot Y T =y ST v
-60 dBm -60 dem
Start 1.7 GHz 3003 pts Stop 1.72 GHz Start 1.745 GHz 3003 pts Stop 1.765 GHz
purious E'“iSSi“TS | | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1,700 GHz 1.709 GHz 1.000 MHz 1.70895 GHz -35.37 d&m ~22.37 d8 1.745 GHz 1.755 GHz 100.000 kHz 1.75440 GHz 20.24 dim -9.76 dB
1.709 GHz 1710 GHz 100.000 kHz 1.70998 GHz -31.24 dém -18.24 8 1.755 GHz 1.756 GHz 100.000 kHz 175501 GHz -30.85 dBm -17.85 dB
1.710 GHz 1.720 GHz 100.000 kHz 1.71061 GHz 19.72 dém -10.28 dB 1.756 GHz 1.765 GHz 1,000 MH2 1.75876 GHz -37.87 dBm 24.87 dB
]—r . = —
i P
Date:
Lowest Band Edge / Full RB Highest Band Edge / Full RB
m
Spectrum [ see n v
Ref Level 30.00 dBm  Offset 12.90 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 12.90 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGIECLiNEKARS_ PARS
. . . AkS Line _$PURIOUS_LINE_ABS. PAS
20 ghilie ~FPURIOUS_LINE_ABS P 20 dhine S
10 dBm 10 dBm
o b APt ot ol i i, akd dnctidind o 0 g‘r\‘,_.""\'\%‘-"'\v"'\.-\“"u—u\«wv\r’\.—.ﬁw:""\"\ﬂr'\;—““—"—'ﬂr\l/‘
-10 d8m [( \ -1jp dem
SPURIOUS_LINE_ABS | \ ‘
-20 dem -30 dBm
30 dBm e | JJ ]\ 30 dem L\ s
=] [
dBm -40 dBm
-50 dam -50 dem
-60 dBm -60 dem
Start 1.7 GHz 3003 pts Stop 1.72 GHz_| ||Start 1.745 GHz 3003 pts Stop 1.765 GHz
purious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1,700 GHz 1.709 GHz 1.000 MHz 1,70900 GHz -25.14 d&m -12.14 d8 1.745 GHz 1.755 GHz 100.000 kHz 1.74825 GHz 3.26 dBém -26.74 dB
1.709 GHz 1710 GHz 100.000 kHz 1.70958 GHz -31.73 dém -18.73 8 1.755 GHz 1.756 GHz 100.000 kHz 1.75500 GHz -33.95 dBm -20.95 dB
1.710 GHz 1.720 GHz 100.000 kHz 1.71547 GHz 3.78 dBm -26.22 d 1.756 GHz 1.765 GHz 1,000 MH2 1.75639 GHz 28,16 dBm 15.16 dB
]—r . = —
i P
Date: 22.FEB.2018 01:46:41 Date: B.2018
SPORTON INTERNATIONAL INC. Page Number 1 A4-35 of 58

TEL : 886-3-327-3456
FAX . 886-3-328-4978




SPORTON LAB.

FCC RF Test Report

Report No. : FG811821-07B

LTE Band 4/ 10MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

[ ] o
Spectrum =] sp n 7
Ref Level 30.00 dBm  Offset 12,90 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 12.90 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 vgPwr
Limit §heck PABS | SPURIGHIE CHBEKABS_ PARS
1 3 3 ABS Lt SPURIOUS, INE_ABS PASS
20 ghine _FPURIOUS }INE_ABS PASS {\ 20 dkine s I’_\
10 dem | | 10 dém # ‘
ode ( \ 0.dBm f‘ \
-10 derm ‘ -10 dBm
SPURIOUS_LINE_ABS j H { I\
-20 deém f l -20 dBm 1
-30 dBm H
| \V\ A \
- - iy \ il v f Py -
el V it y “ /"-\ ot \I b ™ T N
i, \
¥ 7 -0 dBm T
e L P ettt fper] Nl
-60 dém 50 derm
Start 1.7 GHz 3003 pts Stop 1.72 GHz | |'Start 1.745 GHz 3003 pts Stop 1.765 GHz
purious E'“iSSi“TS | | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguenc | Powerabs | ALimit
1.700 Gz 1.709 GHz 1.000 MHz 1.70882 GHz -37.72 dém -24.72 d& 1.745 GHz 1.755 Ghz 100.000 kHz e 20.53 dBm —-SWI
1.709 GHz 1.710 GHz 100,000 kHz 1.70999 GHz -33.08 dém -20.08 8 1.755 GHz 1.756 GHz 100,000 kHz 175501 GHz -31.74 dBm -18.74 dB
1,710 GHz 1.720 GHz 100,000 kHz 171057 GHz 19.49 dBm -10.51 dB 1.766 CHz 1768 GH2 1,000 Mz 175800 GHz 35.82 dBm o082 B
T vy —
I - I w
Date:
Lowest Band Edge / Full RB Highest Band Edge / Full RB
o
Spectrum (| spe n v
Ref Level 30.00 dBm  Offset 12,90 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 12.90 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHE GLNEKABS_ PARS
d 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghine _FPURIOUS }INE_ABS P 20 dhine s
10 dém 10 dem
0 dB D L e e e A ats ]‘
-10 dBm [( \
SPURIOUS_LINE_ABS | ‘ \
20 dem ] ; l
.30 dBm i Ll Y s,
| g F | el
- 40 dem S
-50 dam -50 dem
=60 cBm; -60 dem:
Start 1.7 GHz 3003 pts Stop 1.72 GHz ||| Start 1.745 GHz. 3003 pts Stop 1.765 GHz
purious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguency | __Powerabs |  aAlimit
1.700 Gz 1.709 GHz 1.000 MHz 1.70885 GHz -25.13 dém -12.13 d& 1.745 GHz 1.755 Ghz 100.000 kHz 1.74682 GHz .06 dBm -26.94 dB
1.709 GHz 1.710 GHz 100,000 kHz 1.70999 GHz -32.26 dm -19.26 8 1.755 GHz 1.756 GHz 100,000 kHz 175500 GHz -34.18 dBm -21.18 dB
1,710 GHz 1.720 GHz 100,000 kHz 171547 GHz 3,34 dém -25.66 dB 1.766 CHz 1768 GH2 1,000 Mz 175861 GHz 28.00 dBm 1500 B
T vy —
I - I w
Date: 23.FEB.2018 10:3B:3, Date: B.2018
SPORTON INTERNATIONAL INC. Page Number 1 A4-36 of 58

TEL : 886-3-327-3456
FAX . 886-3-328-4978



SPORTON LAB.

FCC RF Test Report

Report No. : FG811821-07B

LTE Band 4/ 15MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

o
Spectrum =] sp n v
Ref Level 30.00 dBm  Offset 12.90 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 12.90 di Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr (@1 vgPwr
Limit Gheck PAES | SPURISHIE CGHEEKARS_ PARS
J 3 3 ABS Li SPURIOUS, INE_ABS PASS
20 ghilie ~FPURIOUS_LINE_ABS PABS l.\ 20bine s ﬂ
10 dBm } ) 10 dBm ‘ l
ode jl [ 0 dem / k
-10 dam [ ! -10 dem .
SPURIOUS_LINE_ARS / ] J} \1
20 dem H %\ 20 dem 1 \
\ -30 dBm ’(l
s
i 40 Hem
&——WV \ L ﬂ /‘1\\ A P Lo ]
H Bm 7 ¥
RN W AW AT A 7 | #0 " U M RV L LN P LT
-60 dBm -60 dem
Start 1.7 GHz 3003 pts Stop 1.725 GHz Start 1.74 GHz 3003 pts Stop 1.765 GHz
purious E'“iSSi“TS | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1,700 GHz 1.709 GHz 1.000 MHz 1.70179 GHz -39.05 d&m -26.65 d& 1.740 GHz 1.755 GHz 100.000 kHz 1.75420 GHz 20.31 dem -0.60 dB
1.709 GHz 1710 GHz 150.000 kHz 1.71000 GHz -31.63 dém -18.63 8 1.755 GHz 1.756 GHz 150.000 kHz 1.75500 GHz -31.32 dBm -18.32 dB
1,710 GHz 1.725 GHz 100,000 kHz 1.71083 GHz 212sdem | 875 de 1.766 CHz 1765 GH2 1.000 MH2 1.75616 GHz -38.51 cBm -25.51 dB
] J (] j >
i Date:
Lowest Band Edge / Full RB Highest Band Edge / Full RB
o
Spectrum =[] See n v
Ref Level 30.00 dBm  Offset 12,90 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 12.90 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGIECLiNEKARS_ PARS
3 3 3 AES Line _$PURIOUS_LINE_ABS PAS!
20 ghine _FPURIOUS }INE_ABS P 20 dhine S
10 dBm 10 dBm
o b e phobon b e P e o \ 0 dettw P Mo A g b g
| \
-10 dem ‘, | -10 dem
SPURIOUS_LINE_ABS | I l
20 dem . y 20 dem t
-] L ’ " e
-30 dBm Lo %30 dem —
M
40 dBm 40 dBm
-50 dam -50 dem
-60 dBm -60 dem
Start 1.7 GHz 3003 pts Stop 1.725 GHz | |[Start 1.74 GHz 3003 pts Stop 1.765 GHz
purious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1,700 GHz 1.709 GHz 1.000 MHz 1.70828 GHz -27.04 d&m -14.04 d& 1.740 GHz 1.755 GHz 100.000 kHz 1.74787 GHz 2.55 dBm -27.45 dB
1.709 GHz 1710 GHz 150.000 kHz 1.71000 GHz -29.51 dém -16.51 8 1.755 GHz 1.756 GHz 150.000 kHz 175503 GHz -29.31 dBm -16.31 dB
1,710 GHz 1.725 GHz 100,000 kHz 171847 GHz 257 dem 2743 de 1.766 CHz 1765 GH2 1.000 MH2 175612 GHz -23.91 dBm -10.91 dB
) J v j >
Date: 23.FEB.2018 09:16:00 Date: B.2018
SPORTON INTERNATIONAL INC. Page Number 1 A4-37 of 58

TEL : 886-3-327-3456
FAX . 886-3-328-4978



SPORTON LAB.

FCC RF Test Report

Report No. : FG811821-07B

LTE Band 4/ 15MHz / 16QAM

Lowest Band Edge /1 RB Highest Band Edge / 1 RB
Spectrum =] sp n 7
Ref Level 30.00 dBm  Offset 12,90 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 12.90 de Mode Auto Sweep
5GL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit §heck PAES | SPURIGE CHNEKABS_ PABS
20 ghine _FPURIOUS }INE_ABS ABS 20 chine _BPURIOUS LINE_ABS PAES /’\
10 dém ﬂ 10 dém ‘ \
o b } K 0 dem i ‘
-10 dam - -10 dém | !
-20 dem ” \/l -20 dBm f L\
-30 dém ‘- -30 dBm L
oo N BN wdbon o
Iy " q [ M\ I \Mw i
50 dBm Y gvvyy! \\ f—i - “}& Bm ! i\l 'J T e —
A e [ o L] I \ SO RN ARV 0 ) AV e
-60 dém 50 derm
Start 1.7 GHz 3003 pts Stop 1.725 GHz_||[I'Start 1.74 GHz 3003 pts Stop 1.765 GHz
purious E'“iSSi“TS | | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.700 Gz 1.709 GHz 1.000 MHz 1.70870 GHz -37.91 dém -24.91 d& 1.740 GHz 1.755 Ghz 100.000 kHz 175417 GHz 20.04 dBm -9.96 db
1.709 GHz 1.710 Gz 150,000 kHz 1.70995 GHz -30.05 dm -17.05 8 1.755 GHz 1.756 GHz 150,000 kHz 175501 GHz -32.75 dBm -19.75 dB
1.710 GHz 1.725 GHz 100,000 kHz 1.71086 GHz 19.71 dBm -10.29 dB 1.756 GHz 1765 GH2 1.000 MHz 75607 CHe 38.42 dBm o5 42 B
il Y = —
it i
09:14:51 Date:
Lowest Band Edge / Full RB Highest Band Edge / Full RB
o
Spectrum || See n v
Ref Level 30.00 dBm  Offset 12,90 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 12.90 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES [ SPURIGUE GHEEKABS_ PARS
d 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghine _FPURIOUS }INE_ABS P 20 dhine s
10 dem 10 dBm
o de , L} \I 0 dpem ]
-10 dem { I -10 dBm W
SPURIOUS_LINE_ABS } I ‘
-20 dem 20 dBm 0
-30 dam senetpurrerh J K 80 dem
— 77 ol o Yo —
“30 dem ~40 dem
-50 dam -50 dem
-60 dBim 50 dBm
Start 1.7 GHz 3003 pts Stop 1.725 GHz | ||['Start 1.74 GHz 3003 pts Stop 1.765 GHz
purious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguency | _Powerabs |  alimit
1.700 Gz 1.709 GHz 1.000 MHz 1.70850 GHz -27.57 dém -14.57 d& 1.740 GHz 1.755 Ghz 100.000 kHz 1.74416 GHz 1.66 dBm -28.34 dB
1.709 GHz 1.710 Gz 150,000 kHz 1.70957 GHz -33.23 dém -20.23 8 1.755 GHz 1.756 GHz 150,000 kHz 175518 GHz -32.38 dBm -19.38 dB
1.710 GHz 1.725 GHz 100,000 kHz 171692 GHz 1.48 dBm -28.52 dB 1.756 GHz 1765 GH2 1.00D Mz 75608 CHe 25 48 dBm 12488
il Y = —
it i
Date: 23.FEB.2018 09:17:10 Date: B.2018
SPORTON INTERNATIONAL INC. Page Number 1 A4-38 of 58

TEL : 886-3-327-3456
FAX . 886-3-328-4978




SPORTON LAB.

FCC RF Test Report

Report No. : FG811821-07B

LTE Band 4 / 15MHz / 64QAM

Lowest Band Edge /1 RB Highest Band Edge / 1 RB
spectrum x| spectrum
Ref Level 30.00 dBm  Offset 12,90 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 12.90 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit §heck PAES | SPURIGE CHNEKABS_ PABS
20 ghine _FPURIOUS }INE_ABS pABS 20 chine _BPURIOUS LINE_ABS PAES ﬂ
10 dBm | 10dBm ‘ ‘
0 dby } J{ 0 dem J \I
-10 dBm T ¥ -10 dem -
SPURIOUS_LINE ARG fi l] / \
-20 dem — -20 dem | L
-30 dém ‘K \l -30 dBm ; ;
-40 dem } H Bm I !
= {
MMMW L, \ i W"Mwmm
-50 dBm * B P} A
" | 7
i J‘“”"-n-v«\:-(\'v!j \J L\/‘W‘” "*"b«m,-u«mj e Vet | T TS g e
-60 dém 50 derm
Start 1.7 GHz 3003 pts Stop 1.725 GHz_||[I'Start 1.74 GHz 3003 pts Stop 1.765 GHz
purious E'“iSSi“TS | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguency | __Powerabs |  aAlimit
1.700 Gz 1.709 GHz 1.000 MHz 1.70885 GHz -39.83 dém -26.83 d& 1.740 GHz 1.755 Ghz 100.000 kHz 175415 GHz 19.56 dBm -10.44 d&
1.709 GHz 1.710 Gz 150,000 kHz 1.71000 GHz -32.67 dBm -19.67 8 1.755 GHz 1.756 GHz 150,000 kHz 175500 GHz -31.54 dBm -19.54 dB
1.710 GHz 1.725 GHz 100,000 kHz 1.71080 GHz 19,99 dem |___-10.51 8 1.756 GHz 1765 GH2 1.000 MHz 175803 GHz 3713 dBm 94 1308
i J [ i
10z
Lowest Band Edge / Full RB Highest Band Edge / Full RB
ﬁ I o
E ctrum 5 um
Ref Level 30.00 dBm  Offset 12,90 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 12.90 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES [ SPURIGUE GHEEKABS_ PARS
d 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghine _FPURIOUS }INE_ABS P 20 dhine s
10 dem 10dBm
o de § L] N 0 dpre .
-10 d8m L \ 714 dBm \
SPURIOUS_LINE_ABS J l \
-20 dem { i 20 dBm \
|
-30 dBm et Y 570 dem
el i
II————— ’ 2 P [—— Tty
40 dem ~40 dem
-50 dém -50 dem
=60 cBm; -60 dem:
Start 1.7 GHz 3003 pts Stop 1.725 GHz | ||['Start 1.74 GHz 3003 pts Stop 1.765 GHz
purious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Range Up RBW | Freguency | __Powerabs |  alimit
1.700 Gz 1.709 GHz 1.000 MHz 1.70852 GHz -27.66 dém -14.66 d& 1.740 GHz 1.755 Ghz 100.000 kHz 1.75002 GHz 1.58 dBm -28.42 dB
1.709 GHz 1.710 Gz 150,000 kHz 1.70955 GHz -33.72 dém -20.72 8 1.755 GHz 1.756 GHz 150,000 kHz 175502 GHz -32.54 dBm -19.54 dB
1.710 GHz 1.725 GHz 100,000 kHz 1.71704 GHz 1.65 dBm -28.35 dB 1.756 GHz 1765 GH2 1.000 MHz 175807 GHz 26,00 dBm iz00 B
T vy —
I - il o
Date: 23.FEB.2018 10 10 ola
SPORTON INTERNATIONAL INC. Page Number 1 A4-39 of 58

TEL : 886-3-327-3456
FAX . 886-3-328-4978



SPORTON LAB.

FCC RF Test Report

Report No. : FG811821-07B

LTE Band 4 / 20MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum

Ref Level 30.00 dBm  Offset 12.90 dB

SGL Count 100/100

Mode Auto Sweep

Sp n mVJ

Ref Level 30.00 dém  Offset 12.90 dg Mode Auto Sweep
SGL Count 100/100

@1 AvgPwr (@1 vgPwr
Limit $heck BAES | SPURIGNE CHNEKABS PABS
J 3 3 ABS Li SPURIOUS, INE_ABS PAS
20 ghilie ~FPURIOUS_LINE_ABS ruH 55 20bine s ﬂ
10 dBm }! 10 dBm , l
de ‘ 0dem
0 i " I
-10 d8m f - -10 dBm .
B [
-20 deém f . -20 dBm i t
-30 dBm I, - -30 dBm / 1.‘
-40 dg ‘“L - -4 HBm {
’ M ™ 4” ,MR i A A FAl
-50 dBm Mo i 1 54 gem —% . ati
TS NN W Tt A 8 ot S o
-60 dBm -60 dem
Start 1.7 GHz 3003 pts Stop 1.73 GHz Start 1.735 GHz 3003 pts Stop 1.765 GHz
purious E'“iSSi“TS | | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.700 GHz 1.700 GHz 1.000 MHz 1.70897 GHz -37.14 dém -24.14 dé 1.735 GHz 1.755 GHz 100.000 kHz 1.75391 GHz 20.72 dém -5.28 dB
1.709 GHz 1710 GHz 200.000 khz 1.70859 GHz -31.51 dém -18.51d8 1.755 GHz 1.756 GHz 200,000 kHz 175501 GHz -31.21 dBm -18.21 dB
1.710 GHz 1.730 GHz 100.000 kHz 1.71100 GHz 20.82 dBm —lt 1.756 GHz 1.765 GHz 1,000 MH2 1.75616 GHz -38.53 dBm 25.53 dB
] J (] j >
09:30:57 Date:
Lowest Band Edge / Full RB Highest Band Edge / Full RB
m
Spectrum [ see n v
Ref Level 30.00 dBm  Offset 12.90 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 12.90 dB Mode Auto Sweep
SGL Count 1007100 ESGL Count 100,100
@1 AvgPwr (@1 AvoPwr
Limit §heck PARS | SPURIGIECLiNEKARS_ PARS
. . . AkS Line _$PURIOUS_LINE_ABS. PAS
20 ghilie ~FPURIOUS_LINE_ABS P 20 dhine S
10 dBm 10 dBm
ods " N s - W 0 da L \
-10 d8m I —IILBH-
SPURIOUS_LINE_ABS J 1 \
-20 dem: ﬂl H -20 dem \ M
230 B m s - B “x 50 dBm W S
40 dBm 40 dem
-50 dam -50 dem
-60 dBm -60 dem
Start 1.7 GHz 3003 pts Stop 1.73 GHz Start 1.735 GHz 3003 pts StD_L .765 GHz
purious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.700 GHz 1.700 GHz 1.000 MHz 1.70891 GHz -23.46 dém -10.46 dé 1.735 GHz 1.755 GHz 100.000 kHz 1.74692 GHz 1.39 dBm -28.61 dB
1.709 GHz 1710 GHz 200.000 khz 1.70950 GHz -27.68 dém -14.68 8 1.755 GHz 1.756 GHz 200,000 kHz 175507 GHz -27.82 dBm -14.82 dB
1.710 GHz 1.730 GHz 100.000 kHz 1.71890 GHz 1.30 dBm BTN T 1.756 GHz 1.765 GHz 1,000 MH2 1.75604 GHz 52,62 dBm ~g.52 da
) J v j >
Date: 23.FEB.2018 09:33:15 Date: B.2018
SPORTON INTERNATIONAL INC. Page Number 1 A4-40 of 58

TEL : 886-3-327-3456
FAX . 886-3-328-4978




SPORTON LAB.

FCC RF Test Report

Report No. : FG811821-07B

LTE Band 4 / 20MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

m
Spectrum =] sp n v
Ref Level 30.00 dBm  Offset 12.90 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 12.90 di Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit $heck BAES | SPURIGNE CHNEKABS PABS
J 3 3 ABS Li SPURIOUS, INE_ABS PAS
20 ghilie ~FPURIOUS_LINE_ABS PABS 20bine s
10 dBm } | 10 dBm ’ ‘
0 de / E 0dem / l[
-10 dém y 1 -10 dem '
SPURIOUS._LINE_ABS f ‘“ J iy
-20 dem { -20 dem t
-30 dém p,‘f \1 -30 dBm . \1
-40 dg, T 1 -40 HBm i f
w_ 1] I I | M :
-50 dBm A 7 A\I' t -50 gBm T f l‘ T A
Vi, JL\JmM gt ﬂ“m Wuww-rmj ]\,\. od Npe H\M,M.\,.,v,_,ﬁvﬂ VRN sy e o
-60 dBm -60 dem
Start 1.7 GHz 3003 pts Stop 1.73 GHz Start 1.735 GHz 3003 pts Stop 1.765 GHz
purious E'“iSSi“TS | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1,700 GHz 1.709 GHz 1.000 MHz 1.70208 GHz -40.02 d&m -27.02 dé 1.735 GHz 1.755 GHz 100.000 kHz 1.75393 GHz 19.64 dBm -10.16 dB
1.709 GHz 1710 GHz 200.000 khz 1.70898 GHz -31.34 dém -18.34 8 1.755 GHz 1.756 GHz 200,000 kHz 175503 GHz -32.24 dBm -19.24 dB
1.710 GHz 1.730 GHz 100.000 kHz 1.71111 GHz 20.32 dBm —c 1.756 GHz 1.765 GHz 1,000 MH2 1.75615 GHz 39.06 dBm 26.06 dB
] J (] j >
09:32:06 Date:
Lowest Band Edge / Full RB Highest Band Edge / Full RB
m
Spectrum [ see n v
Ref Level 30.00 dBm  Offset 12.90 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 12.90 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGIECLiNEKARS_ PABS
. . . AkS Line _$PURIOUS_LINE_ABS. PAS
20 ghilie ~FPURIOUS_LINE_ABS P 20 dhine S
10 dBm 10 dBm
0B [M - - | — D Nl
-10 d8m 1 ,u{ dBm
SPURIOUS_LINE_ABS J 1 \
-20 dem {} - -2ﬁ dBm L
-30 dém \ -3b de
. — o[l e e
“30 dem 40 dem
-50 dam -50 dem
-60 dBm -60 dem
Start 1.7 GHz 3003 pts Stop 1.73 GHz Start 1.735 GHz 3003 pts StD_L .765 GHz
purious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1,700 GHz 1.709 GHz 1.000 MHz 1.70871 GHz -25.58 dBm -12.58 d8 1.735 GHz 1.755 GHz 100.000 kHz 1.74420 GHz 0.08 dém -29.92 dB
1.709 GHz 1710 GHz 200.000 khz 1.71000 GHz -30.30 dBm -17.30 8 1.755 GHz 1.756 GHz 200,000 kHz 175613 GHz -30.15 dBm -17.15 dB
1.710 GHz 1.730 GHz 100.000 kHz 1.71658 GHz 0.41 dBm T 1.756 GHz 1.765 GHz 1,000 MH2 1.75604 GHz ~24.72 dBm C1L.72dB
) J v j >
Date: 23.FEB.2018 09:34:24 Date: B.2018
SPORTON INTERNATIONAL INC. Page Number 1 A4-41 of 58

TEL : 886-3-327-3456
FAX . 886-3-328-4978



SPORTON LAB.

FCC RF Test Report

Report No. : FG811821-07B

LTE Band 4 / 20MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum

Ref Level 30.00 dBm  Offset 12.90 dB

SGL Count 100/100

Mode Auto Sweep

Sp n mVJ

Ref Level 30.00 dém  Offset 12.90 dg Mode Auto Sweep
SGL Count 100/100

@1 AvgPwr (@1 vgPwr
Limit $heck BAES | SPURIGNE CHNEKABS PABS
J 3 3 ABS Li SPURIOUS, INE_ABS PASS
20 ghilie ~FPURIOUS_LINE_ABS an 55 20bine s ﬂ
10 dBm ‘ 1 10 dBm | \
0 ds /' \ 0 dem " \
-10 dam T -10 dBm ]
SPURIGUS TN 85 7 S
-20 deém +— -20 dBm 1
1
|
-30 dBm IJ l -30 dBm : |
-40 dBm: | I 40l gBm: h J []
/T /t f\ n I
-50 dBm -51] gem ‘ F
A FAW T —
i oo SO A P SR AU | 15 SIS S 17 VL S P o
-60 dBm -60 dem
Start 1.7 GHz 3003 pts Stop 1.73 GHz Start 1.735 GHz 3003 pts Stop 1.765 GHz
purious E'“iSSi“TS | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.700 GHz 1.700 GHz 1.000 MHz 1.70854 GHz -40.66 dém -27.66 dé 1.735 GHz 1.755 GHz 100.000 kHz 1.75393 GHz 19.68 dBm -10.32 dB
1.709 GHz 1710 GHz 200.000 khz 1.70859 GHz -31.65 dBm -18.65 8 1.755 GHz 1.756 GHz 200,000 kHz 175502 GHz -31.87 dBm -18.87 dB
1.710 GHz 1.730 GHz 100.000 kHz 1.71100 GHz 10.53 dém -10.37 dB 1.756 GHz 1.765 GHz 1,000 MH2 1.75605 GHz -37.93 dbm ~24.03 dB
T vy —
) [ i )
10:54:38 Date
Lowest Band Edge / Full RB Highest Band Edge / Full RB
m
Spectrum =[] Spe n v
Ref Level 30.00 dBm  Offset 12.90 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 12.90 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGIECLiNEKARS_ PARS
. . . AkS Line _$PURIOUS_LINE_ABS. PAS
20 ghilie ~FPURIOUS_LINE_ABS P 20 dhine S
10 dBm 10 dBm
0ds & T v N 0 UFFCVM«-W T a " -u-n-"\\
-10 d8m ]' 711 dBm
-20 dem k -2q dem i
)
-30 dBm: —— ! T -30 dem 'va a—
dBm -40 dBm
-50 dam -50 dem
-60 dBm -60 dem
Start 1.7 GHz 3003 pts Stop 1.73 GHz Start 1.735 GHz 3003 pts StD_L .765 GHz
purious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1,700 GHz 1.709 GHz 1.000 MHz 1.70885 GHz -26.24 d&m -13.24 d8 1.735 GHz 1.755 GHz 100.000 kHz 1.74832 GHz 0.35 dém -29.65 dB
1.709 GHz 1710 GHz 200.000 khz 1.70893 GHz -31.03 dém -18.03 8 1.755 GHz 1.756 GHz 200,000 kHz 175502 GHz -29.85 dBm -16.85 dB
1.710 GHz 1.730 GHz 100.000 kHz 1.72118 GHz 0.19 dBm -29.81 dB 1.756 GHz 1.765 GHz 1,000 MH2 1.75600 GHz -54.73 dbm C1..73dB
T vy —
) [ i )
Date: 23.FEB.2018 10:55:47 Date:
SPORTON INTERNATIONAL INC. Page Number 1 A4-42 of 58

TEL : 886-3-327-3456
FAX . 886-3-328-4978



SPORTON LAB.

FCC RF Test Report

Report No. : FG811821-07B

Conducted Spur

ious Emission

LTE Band 4/ 1.4MHz

Spectrum ué]
Ref Level 0.00 dBm  Offset 12,90 dB Mode Auto Swesp Ref Level 0.00 dBm Offset 12,90 dB Mode Auto Swesp
SGL Count 100/100 SGL Count 1007100
@1 AvgPwr @1 AvgPwr
Limit PAES Limit 'thrrk PaES
10 ddRe INE_ARS BAES -10 ddRR—FRURIOUS LINE ARS PABS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 d8 20 dBm
30 de -30 dBm
-40 dg e X -40 dBm A
e i - A > et > ANt
-60 dg -50 dBm
-70 dB -70 dBm
dB -80 dBm
derm -0 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 852.87606 MHz -45.26 dBm -32.26 dB 30,000 MHz 1,000 GHz 1.000 MHz 765.13483 MHz -45.41 dBm -32.41 d8
1.000 GHz 1.700 GHz 1.000 MHz 1.69528 GHz -44.88 dBm -31.86 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.51477 GHz -45.15 dBm -32.15 dg
1.765 GHz 3,000 GHz 1.000 MHz 2.99938 GHz -43,82 dBm -30.82 dB 1,765 GHz 2,000 GHz 1.000 MHz 2.09938 GHz -43.71 dBm -30.71 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.95442 GHz -36.41 dBm -23.41 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.95092 GHz -36.23 dBm -23.23 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.37633 GHz -43.40 dBm -30.40 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.34433 GHz -43.14 dBm -30.14 dB
13.000 GHz 18.000 GHz 1.000 MHz 17.10653 GHz -41.33 dBm -28.32 dB 13.000 GHz 18,000 GHz 1.000 MHz 16.34243 GHz -41.19 dBm -28.19 dB&
hid bl
L VA J - L JL 4 ‘
Spectrum o
Ref Level 0.00 dém  Offset 12.90 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 12,90 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
-10 ddfte—HBURIOUS | INE_ARS PARS -10 ddfR—HRURIONS JINE_ARS PABS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 d8 20 dBm
30 d8 -30 dBm
40 dB I ~ 40 dBm _—
LMWMWW' oo ot WM LWWM PR APPSR S S
m
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Range low |  Range Up RBW Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency Power Abs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 764.16542 MHz -45.37 dBm -32,37 dB 30,000 MHz 1,000 GHz 1.000 MHz 684.15041 MHz -45.31 dBm -32.31.dB
1.000 GHz 1.700 GHz 1.000 MHz 1.62426 GHz -45.19 dBm -32.19 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.69563 GHz -44.97 dBm -31.97 de
1.765 GHz 3,000 GHz 1.000 MHz 2.97058 GHz -43,82 dBm -30.82 dB 1,765 GHz 2,000 GHz 1.000 MHz 2.03004 GHz -43.38 dBm -30.88 d&
3.000 GHz 5.000 GHz 1.000 MHz 6.94792 GHz -36.37 dbm -23.37 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.95442 GHz -36.49 dBm -23.45 db
9.000 GHz 13.000 GHz 1.000 MHz 12.38233 GHz -43.13 dBm -30.13 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.39383 GHz -43,52 dBm -30.52 dB
13.000 GHz 18.000 GHz 1.000 MHz 16.36451 GHz -41.30 dBm -28.39 dB 13.000 GHz 18,000 GHz 1.000 MHz 16.34743 GHz -41.43 dBm -28.43 d&
hid bl
{ L J v L L J wa
SPORTON INTERNATIONAL INC. Page Number 1 A4-43 of 58

TEL : 886-3-327-3456
FAX . 886-3-328-4978




SPORTON LAB.

FCC RF Test Report

Report No. : FG811821-07B

LTE Band 4/ 1.4MHz

Highest Channel / QPSK

Highest Channel / 16QAM

Spectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 12,90 dB Mode Auto Swesp

Spect 1

Ref Level 0.00 dBém
SGL Count 100/100

Offset 12.90 dg Mode Auto Swesp

@1 AvgPwr @1 AvgPwr
Limit Ihnrk PAES Limit 'thrrk PaES
-10 AR —BURIOUS |INE ARS BAES -10 ddRR—FRURIOUS LINE ARS PABS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 d8 20 dBm
30 d8 -30 dBm
S 40 gem MJ‘I""' ) S
LMWMM‘NMW WM LMWMFMM
& m
-50 dBm
-70 dBm
-80 dBm
-0 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 670.12244 MHz -45.36 dBm -32.36 dB 30,000 MHz 1,000 GHz 1.000 MHz 866.44928 MHz -45.36 dBm -32.36 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.54275 GHz -45.09 dBm -32.09 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.68933 GHz -44.,92 dBm -31.82 de
1.765 GHz 3,000 GHz 1.000 MHz 2.96358 GHz -43,89 dBm -30,89 dB 1,765 GHz 2,000 GHz 1.000 MHz 2.03580 GHz -43.51 dBm -30.51 dB
3.000 GHz 5.000 GHz 1.000 MHz 4.50258 GHz -35.04 dBm -22.04 dB 3.000 GHz 2,000 GHz 1.000 MHz 4.90259 GHz -35.43 dBm -22.43 db
9.000 GHz 13.000 GHz 1.000 MHz 12.37332 GHz -43.38 dBm -30.38 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.38533 GHz -43.45 dBm -30.45 dB
13.000 GHz 18.000 GHz 1.000 MHz 16.32326 GHz -41.45 dBm -28.45 db 13.000 GHz 18,000 GHz 1.000 MHz 17.10778 GHz -41.49 dBm -28.49 d&
hid bl
L VA J - L JL 4 ‘
23.FEB.20138 10:06:59 : 23.FEB.2018 10:07:5
Spectrum
Ref Level 0.00 dém  Offset 12.90 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 12,90 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
10 ddAE—SBURIOUS | INF_ARS PARS -10 ddfR—HRURIONS JINE_ARS PABS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 d8 20 dBm
30 de -30 dBm
40 de e ol 40 dBm o A
- wammw‘ el ey et LMWM’MM o vt
50 de "E0 dBm
-60 dB -60 dBm
-70 dg -70 dBm
-80 dg -80 dBm
-00 der -90 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 767.91854 MHz -44.,89 dBm -31.88 dB 30,000 MHz 1,000 GHz 1.000 MHz 831.54673 MHz -45.00 dBm -32.00 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.69878 GHz -44.63 dBm -31.63 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.67744 GHz -44.,49 dBm -31.43 de
1.765 GHz 3,000 GHz 1.000 MHz 2.97593 GHz -43,48 dBm -30,48 dB 1,765 GHz 2,000 GHz 1.000 MHz 2.07469 GHz -43,39 dBm -30.39 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.95242 GHz -36.02 dbm -23.02 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.94942 GHz -35.94 dBm -22.94 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.37333 GHz -43.03 dBm -30.03 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.38583 GHz -42,98 dBm -29.98 dB
13.000 GHz 18.000 GHz 1.000 MHz 16.33326 GHz -41.21 dBm -28.21 dB 13.000 GHz 18,000 GHz 1.000 MHz 16.34826 GHz -40.85 dBm -27.85 db
—
hid bl
L 4L J - L RS J
20 : 22.FEB.2018
SPORTON INTERNATIONAL INC. Page Number : A4-44 of 58

TEL : 886-3-327-3456
FAX . 886-3-328-4978




SPORTON LAB.

FCC RF Test Report

Report No. : FG811821-07B

LTE Band 4 / 3MHz

Spectrum u%;" Spect 1 ué]
Ref Level 0,00 dBm  Offset 12,90 db Mode Auto Sweep Ref Level 0,00 dBm  Offset 12,90 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 1007100
@1 AvgPwr @1 AvgPwr
Limit thnrk PAES Limit 'thrnk PaES
-10 ddfR—FEURIQUS |INE_ARS PARS -10 d#RR—FBLRIOUS LINE ARS PAKS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 dB -20 dBm
dBi -30 dBm
di A P -40 dBm ,v,__"'
s wawﬂmmJ st ‘En;d; LMWWP‘JWWW V vt
B ¢ m
de; -50 dBm
-70 dB -70 dBm
dB -80 dBm
dBm -90 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 964.37031 MHz -44.82 dBm -31.82 dB 30,000 MHz 1,000 GHz 1.000 MHz 720.05247 MHz -44.,95 dBm -31.95 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.67849 GHz -44.68 dBm -31.68 dB 1.000 GHz 1.700 GHz 1.000 MHz 1.67919 GHz -44.65 dBm -31.65 dB
1.765 GHz 3,000 GHz 1.000 MHz 2.98827 GHz -43,32 dBm -30,32 dB 1,765 GHz 3,000 GHz 1.000 MHz 2,06029 GHz -43,58 dBm -30,58 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.94892 GHz -36.09 dbm -23.08 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.85892 GHz -36.22 dBm -23.22 db
9.000 GHz 13.000 GHz 1.000 MHz 12.35183 GHz -42.81 dBm -29.81 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.37683 GHz -42,92 dBm -20.92 dB
13.000 GHz 18.000 GHz 1.000 MHz 16.34368 GHz -41.08 dBm -28.08 dB 13.000 GHz 18,000 GHz 1.000 MHz 16.36118 GHz -41.05 dBm -28.05 dB&
{ 1 J L] ( )| J L]
22.FEB.2018 01:1 2.FEB.2018 01:1
Spectrum - Spect 1 -
Ref Level 0.00 dem  Offset 12,90 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 12,90 d Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
-10 ddfR—$PLRIOUS LINE_ABS PARS -10 déAR—FLLRIOUS LINE ABS PARS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 dB -20 dBm
-30 dB -30 dBm
40 dB 1 N— | -40 dBm Cad A
n‘: wawﬂwm e e s L-MWMMWM' e
80 dB “ m
-60 dB -60 dBm
-70 dg -70 dBm
-80 dBm -0 dBm
-00 der -90 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 715.20450 MHz -45.05 dBm -32,05 dB 30,000 MHz 1,000 GHz 1.000 MHz 821.36682 MHz -44.91 dBm -31.91 d8
1.000 GHz 1.700 GHz 1.000 MHz 1.68478 GHz -44.68 dBm -31.68 dB 1.000 GHz 1.700 GHz 1.000 MHz 1.65365 GHz -44.52 dBm -31.52 dB
1.765 GHz 3,000 GHz 1.000 MHz 2,99074 GHz -43,35 dBm -30,35 dB 1,765 GHz 3,000 GHz 1.000 MHz 2,06852 GHz -43,58 dBm -30,58 dB
3.000 GHz 2.000 GHz 1.000 MHz 4.80559 GHz -34.96 dBm -21.96 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.83792 GHz -35.87 dBm -22,87 db
9.000 GHz 13.000 GHz 1.000 MHz 12.38283 GHz -42,99 dBm -29.99 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.36983 GHz -42,99 dBm -29.99 d&
13.000 GHz 18.000 GHz 1.000 MHz 16.35285 GHz -40.96 dBm -27.96 dB 13.000 GHz 18,000 GHz 1.000 MHz 16.34910 GHz -41.08 dBm -28.08 d&
il il
{ N J v L L J wa
i ZZ.FEB.ZD18 01:23:13
SPORTON INTERNATIONAL INC. Page Number : A4-45 of 58

TEL : 886-3-327-3456
FAX . 886-3-328-4978



SPORTON LAB.

FCC RF Test Report

Report No. : FG811821-07B

LTE Band 4 / 5MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Spectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 12,90 dB Mode Auto Swesp

Spect 1

Ref Level 0.00 dBém
SGL Count 100/100

Offset 12.90 dg Mode Auto Swesp

@1 AvgPwr @1 AvgPwr
Limit thnrk PAES Limit 'thrnk PaES
-10 AR —BURIOUS |INE ARS BAES -10 ddRR—FRURIOUS LINE ARS PABS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 dB 20 dBm
30 dB -30 dBm
40 dB S -40 dBm Cale A
- LWWN-J“MM' o o’ e wammm‘ o e
20 de o m
-60 dB -50 dBm
70 dB 70 dBm
dB -80 dBm
derm -0 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Power Abs ALimit
30.000 MHz 1.000 GHz 1.000 MHz 681.75662 MHz -44.95 dBm -31.95 dB 30,000 MHz 1,000 GHz 1.000 MHz 752.04648 MHz -44.,95 dBm -31.95 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.65365 GHz -44.57 dBm -31.57 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.48328 GHz -44.67 dBm -31.67 dB
1.765 GHz 3,000 GHz 1.000 MHz 2.99600 GHz -43,41 dBm -30,41 dB 1,765 GHz 2,000 GHz 1.000 MHz 2.03128 GHz -43.44 dBm -30.44 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.93492 GHz -36.15 dbm -23.15 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.95242 GHz -36.14 dBm -23.14 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.37183 GHz -43.01 dBm -30.01 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.37383 GHz -42.65 dBm -29.65 dB
13.000 GHz 18.000 GHz 1.000 MHz 16.34660 GHz -40.96 dBm -27.96 dB 13.000 GHz 18,000 GHz 1.000 MHz 16.34326 GHz -40.93 dBm -27,93 d&
{ 1 J L] ( )| J L]
22.FEB.2018 01:3 2.FEB.2018 01:
Spectrum - Spect 1 -
Ref Level 0.00 dém  Offset 12.90 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 12,90 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
-10 ddfte—HBURIOUS | INE_ARS PARS -10 ddfR—HRURIONS JINE_ARS PABS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 dB 20 dBm
30 dB -30 dBm
-40 dg = A -40 dBm ,,,_,,_-n
[ R SRS R STV GRS o e [N P I U SR SR R Ve
e m
-60 dBm
-70 dBm
-80 dBm
-00 der -90 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Range Law Range Up | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Power Abs ALimit
30.000 MHz 1.000 GHz 1.000 MHz 764.16542 MHz -44.91 dBm -31.91 dB 30,000 MHz 1,000 GHz 1.000 MHz 775.79960 MHz -44.81 dBm -31.81 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.64875 GHz -44.72 dBm -31.72 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.69878 GHz -44,37 dBm -31.37 d8
1.765 GHz 3,000 GHz 1.000 MHz 2.99568 GHz -43,47 dBm -30,47 dB 1,765 GHz 2,000 GHz 1.000 MHz 2.08374 GHz -43,39 dBm -30.39 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.93892 GHz -36.23 dbm -23.23 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.97692 GHz -35.99 dBm -22.95 db
9.000 GHz 13.000 GHz 1.000 MHz 12.38033 GHz -42.95 dBm -29.95 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.40282 GHz -43.11 dBm -30.11 dB
13.000 GHz 18.000 GHz 1.000 MHz 16.34910 GHz -41.04 dBm -28.04 db 13.000 GHz 18,000 GHz 1.000 MHz 16.34118 GHz -40.99 dBm -27,99 d&
il il
{ N J v L L J wa
i ZZ.FEB.ZD18 01:33:0 8 01:34:04
SPORTON INTERNATIONAL INC. Page Number 1 A4-46 of 58

TEL : 886-3-327-3456
FAX . 886-3-328-4978



SPORTON LAB.

FCC RF Test Report

Report No. : FG811821-07B

LTE Band 4 / 5MHz

Highest Channel / QPSK

Highest Channel / 16QAM

Spectrum u%;" Spect 1 ué]
Ref Level 0.00 dBm  Offset 12,90 dB Mode Auto Swesp Ref Level 0.00 dBm Offset 12,90 dB Mode Auto Swesp
SGL Count 100/100 SGL Count 1007100
@1 AvgPwr @1 AvgPwr
Limit Ihnrk PAES Limit 'thrrk PaES
-10 AR —BURIOUS |INE ARS BAES -10 ddRR—FRURIOUS LINE ARS PABS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 d8 20 dBm
30 d8 -30 dBm
-40 dg 1 . -40 dBm 1 o]
y A LWWM S N e - an LWWMWWW
50 de S0 dBm
-60 dg -50 dBm
70 dB 70 dBm
dB -80 dBm
derm -0 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 865.96452 MHz -44.78 dBm -31.78 dB 30,000 MHz 1,000 GHz 1.000 MHz 758.83308 MHz -44.86 dBm -31.86 db
1.000 GHz 1.700 GHz 1.000 MHz 1.6711% GHz -44.16 dBm -31.16 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.65015 GHz -44.,80 dBm -31.80 d&
1.765 GHz 3,000 GHz 1.000 MHz 2.99356 GHz -43,49 dBm -30,49 dB 1,765 GHz 2,000 GHz 1.000 MHz 2.09807 GHz -43.46 dBm -30.46 dB
3.000 GHz 5.000 GHz 1.000 MHz 4.5090% GHz -35.15 dbm -22.15 dB 3.000 GHz 2,000 GHz 1.000 MHz 4.9090% GHz -35.80 dBm -22.80 db
9.000 GHz 13.000 GHz 1.000 MHz 12.37933 GHz -42.93 dBm -29.93 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.37733 GHz -42,96 dBm -29.96 dB
13.000 GHz 18.000 GHz 1.000 MHz 16.34926 GHz -40.93 dBm -27.93 dB 13.000 GHz 18,000 GHz 1.000 MHz 17.11528 GHz -41.09 dBm -28.09 dB&
hid bl
L VA J - L JL 4 ‘

LTE Band

4/ 10MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Spectrum

Ref Level 0.00 dBm Offset 12.90 dB

SGL Count 100/100

Mode Auto Sweep

Ref Level 0,00 dBm
SGL Count 100/100

Offset 12,90 dB Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
10 ddAE—SBURIOUS | INF_ARS PARS -10 ddfR—HRURIONS JINE_ARS PABS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 d8 20 dBm
30 d8 -30 dBm
40 de o _,_J 40 dBm e il
. LMWMPMM' M et LMWMWM' o e
50 de S0 dem
-60 dB -60 dBm
-70 dg -70 dBm
derm -80 dBm
dB -90 dBm

Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 773.37581 MHz -45.08 dBm -32.02 dB 30,000 MHz 1,000 GHz 1.000 MHz 705.99450 MHz -44.78 dBm -31.78 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.69598 GHz -44.65 dBm -31.65 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.69878 GHz -44.50 dBm -31.50 de
1.765 GHz 3,000 GHz 1.000 MHz 2.92778 GHz -43,52 dBm -30,52 dB 1,765 GHz 2,000 GHz 1.000 MHz 2.09362 GHz -43.45 dBm -30.45 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.95542 GHz -36.02 dbm -23.02 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.95742 GHz -36.05 dBm -23.05 db
9.000 GHz 13.000 GHz 1.000 MHz 12.36533 GHz -43.10 dBm -30.10 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.37533 GHz -43,03 dBm -30.03 dB&
13.000 GHz 18.000 GHz 1.000 MHz 16.34868 GHz -40.58 dBm -27.52 dB 13.000 GHz 18,000 GHz 1.000 MHz 16.33826 GHz -40.83 dBm -27.83 db
—
hid bl
L 4L J - L RS J
: 22.FEB.2018
SPORTON INTERNATIONAL INC. Page Number : A4-47 of 58

TEL : 886-3-327-3456
FAX . 886-3-328-4978



SPORTON LAB.

FCC RF Test Report

Report No. : FG811821-07B

LTE Band 4/ 10MHz

Spectrum u%;" Spect 1 ué]
Ref Level 0.00 dBm  Offset 12,90 dB Mode Auto Swesp Ref Level 0.00 dBm Offset 12,90 dB Mode Auto Swesp
SGL Count 100/100 SGL Count 1007100
@1 AvgPwr @1 AvgPwr
Limit thnrk PAES Limit 'thrnk PaES
-10 AR —BURIOUS |INE ARS BAES -10 ddRR—FRURIOUS LINE ARS PABS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 d8 20 dBm
30 dB -30 dBm
-40 dg e A -40 dBm ,,_.,-ﬂ
-t e wawwmw |t ar LMWWWMW
20 de « pas
-60 dg -50 dBm
-70 dB -70 dBm
dB -80 dBm
derm -0 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency |  Power Abs ALimit
30.000 MHz 1.000 GHz 1.000 MHz 711.81159 MHz -44,70 dBm -31.70 dB 30,000 MHz 1,000 GHz 1.000 MHz 819.91254 MHz -44.,89 dBm -31.85 db
1.000 GHz 1.700 GHz 1.000 MHz 1.69878 GHz -44.67 dBm -31.67 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.69598 GHz -44.52 dBm -31.52 dB
1.765 GHz 3,000 GHz 1.000 MHz 2.97881 GHz -43,43 dBm -30,42 dB 1,765 GHz 2,000 GHz 1.000 MHz 2.09239 GHz -43,54 dBm -30.54 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.94392 GHz -35.68 dBm -22.65 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.95192 GHz -36.13 dBm -23.13 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.38033 GHz -42.67 dBm -29.67 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.37783 GHz -42.77 dBm -20.77 dB
13.000 GHz 18.000 GHz 1.000 MHz 17.09612 GHz -41.22 dBm -28.22 dB 13.000 GHz 18,000 GHz 1.000 MHz 16.35368 GHz -41.00 dBm -28.00 dB
{ 1 J L] ( )| J L]
22.FEB.2018 0135 2.FEB.2018 01:5
Spectrum - Spect 1 -
Ref Level 0.00 dém  Offset 12.90 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 12,90 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
-10 ddfte—HBURIOUS | INE_ARS PARS -10 ddfR—HRURIONS JINE_ARS PABS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 dB 20 dBm
30 d8 -30 dBm
o] e an |[| 4055 et LSS
LMWNMM Lo ~ LMWN\/"H-’HVW‘*
e m
-60 dBm
-70 dBm
-80 dBm
-00 der -90 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency |  Power Abs ALimit
30.000 MHz 1.000 GHz 1.000 MHz 758.83308 MHz -45.04 dBm -32.04 dB 30,000 MHz 1,000 GHz 1.000 MHz 743.80560 MHz -44.56 dBm -31.66 db
1.000 GHz 1.700 GHz 1.000 MHz 1.43641 GHz -44.75 dBm -31.75 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.69843 GHz -44,57 dBm -31.57 dB
1.765 GHz 3,000 GHz 1.000 MHz 2.96523 GHz -43,47 dBm -30,47 dB 1,765 GHz 2,000 GHz 1.000 MHz 2.00432 GHz -43.52 dBm -30.62 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.94942 GHz -35.95 dbm -22.95 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.95792 GHz -36.08 dBm -23.05 db
9.000 GHz 13.000 GHz 1.000 MHz 12.36083 GHz -42.85 dBm -29.85 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.35433 GHz -42,99 dBm -29.89 dB
13.000 GHz 18.000 GHz 1.000 MHz 17.11112 GHz -40.95 dBm -27.95 dB 13.000 GHz 18,000 GHz 1.000 MHz 16.34243 GHz -40.93 dBm -27,93 d&
il il
{ N J v L L J wa
i ZZ.FEB.ZD18 01:5
SPORTON INTERNATIONAL INC. Page Number 1 A4-48 of 58

TEL : 886-3-327-3456
FAX . 886-3-328-4978





